
June 2002 
NSF 02/04/EPADWCTR 

 

Environmental Technology  
Verification Report 
 
 
 

Inactivation of MS2 Virus in Drinking 
Water  
 
 

Atlantic Ultraviolet Corporation 
Megatron Unit, Model M250 

Chula Vista, California 

 
 
Prepared by 

NSF International 
 
 

Under a Cooperative Agreement with 
                U.S. Environmental Protection Agency   



02/04/EPADWCTR The accompanying notice is an integral part of this verification statement.                June 2002 
VS-i 

THE ENVIRONMENTAL TECHNOLOGY VERIFICATION 
PROGRAM 

 

ETV Joint Verification Statement 

TECHNOLOGY TYPE: LOW-PRESSURE ULTRAVIOLET RADIATION 
TECHNOLOGY USED IN DRINKING WATER 
TREATMENT 

APPLICATION: INACTIVATION OF MS2 VIRUS IN DRINKING WATER 
[...]
technologies.  
 
ETV works in partnership with recognized standards and testing organizations; stakeholders groups 
which consist of buyers, vendor organizations, and permitters; and with the full participation of individual 
technology developers.  The program evaluates the performance of innovative technologies by 
developing test plans that are responsive to the needs of stakeholders, conducting field or laboratory 
testing (as appropriate), collecting and analyzing data, and preparing peer reviewed reports.  All 
evaluations are conducted in accordance with rigorous quality assurance protocols to ensure that data of 
known and adequate quality are generated and that the results are defensible. 
 
NSF International (NSF) in cooperation with the EPA operates the Drinking Water Systems (DWS) 
Center, one of 12 technology areas under ETV.  This DWS Center evaluated the performance of the 
Atlantic Ultraviolet Corporation (Atlantic) Megatron ultraviolet (UV) radiation system Model M250 
used in drinking water treatment system applications.  The evaluation was performed to assess the level 
of log inactivation of MS2 virus in a filtered water with a transmittance of 85 ± 3% and a turbidity less 
than 5 NTU when operated at approximately 350 gpm (0.5 mgd) and 100% lamp power.  This 
document provides the verification test results for the Atlantic Megatron unit Model M250. 
 
1.2 Project Participants  
 
Figure 1-1 is an organization chart showing the project participants and the lines of communication 
established for the ETV.  The Field Testing Organization (FTO) was Montgomery Watson Harza 
(MWH), a NSF-qualified FTO, which provided the overall management of the ETV test through the 
project manager.  The ultraviolet radiation system manufacturer was Atlantic Ultraviolet Corporation.  
The operations management and staff were from the test site at the City of San Diego Water 
Department, Aqua 2000 Research Center in Chula Vista, California.  Water quality analyses were 
provided by the City of San Diego State-certified analytical and marine microbiology laboratories.  Data 
management and final report preparation were performed by the FTO, MWH. 
 

 
 



 

2 

1.3 Definition of Roles and Responsibilities of Project Participants 
 
1.3.1 Field Testing Organization Responsibilities 
 
The specific responsibilities of the FTO, MWH, were to: 
 
• Provide the overall management of the ETV through the project manager and the project engineers. 
• Provide all needed logistical support, the project communication network, and all scheduling and 

coordination of the activities of all participants. 
• Evaluate the performance of the low-pressure ultraviolet radiation technology according to the 

Product Specific Test Plan (PSTP) and the testing, operations, quality assurance/quality control 
(QA/QC), data management and safety protocols contained therein. 

• Manage and report on data generated in the ETV. 
• Provide all quality control (QC) information in the ETV report. 
• Provide all data generated during the ETV in hard copy and electronic form in a common 

spreadsheet or database format. 
 
Contact Information: 
 MWH  
 555 East Walnut Avenue 
 Pasadena, CA 91101 
 Phone: 626-568-6751 
 Fax: 626-568-6323 
 Contact: Samer Adham, Client Manager 
 Email: samer.adham@mwhglobal.com 
 
1.3.2 Manufacturer Responsibilities 
 
The specific responsibilities of the ultraviolet radiation system manufacturer, Atlantic, were to: 
 
• Provide complete, field-ready equipment for the ETV at the testing site. 
• Provide logistical and technical support as required throughout the ETV. 
• Provide partial funding for the project. 
• Attend project meetings as necessary. 
 
Contact Information: 
 Atlantic Ultraviolet Corporation 
 375 Marcus Boulevard 
 Hauppauge, NY 11788 
 Phone: 631-273-0500 
 Fax: 631-273-0771/0780 
 Contact: Mark Wyckoff 
 Email: mw@atlanticuv.com 



 

3 

 
1.3.3 City of San Diego Staff Responsibilities 
 
The specific responsibilities of the staff from the City of San Diego Water Department were to: 
 
• Provide the necessary and appropriate space for the equipment to be tested in the ETV. 
• Provide all necessary electrical power, feedwater and other utilities as required for the ETV. 
• Provide all necessary drains to the test site. 
 
1.3.4 Water Quality Analyst Responsibilities 
 
The specific responsibilities of the water quality analytical staff from the City of San Diego Analytical 
Laboratory and Marine Microbiology Laboratory were to: 
 
• Provide all off-site water quality analyses prescribed in the PSTP according to the QA/QC 

protocols contained therein. 
• Provide reports with the analytical results to the data manager. 
• Provide detailed information on the analytical procedures implemented. 
 
Contact Information: 
 City of San Diego Analytical Laboratory 
 5540 Kiowa Drive 
 La Mesa, CA 91942 
 Phone: 619-668-3233 
 Fax: 619-668-3250 
 Contact: John Chaffin, Laboratory Manager 
   
1.3.5 NSF Responsibilities 
 
NSF is a not-for-profit testing and certification organization dedicated to public health safety and the 
protection of the environment.  Founded in 1946 and located in Ann Arbor, Michigan, NSF has been 
instrumental in the development of consensus standards for the protection of public health and the 
environment.  NSF also provides testing and certification services to ensure that products bearing the 
NSF Name, Logo, and/or Mark meet those standards.  The EPA partnered with NSF to verify the 
performance of drinking water treatment systems through EPA’s ETV Program.  NSF is responsible for 
administration of the DWS ETV testing program.  Specific responsibilities of the NSF were to: 
 
• Develop test protocols and qualify FTOs. 
• Review and approve PSTPs. 
• Conduct inspections and make recommendations based on inspections. 
• Conduct financial administration of the project. 
• Review of all quality assurance data for laboratory procedures. 
• Review all project reports and deliverables. 



 

4 

 
Contact Information: 
 NSF International 
 789 N. Dixboro Rd. 
 Ann Arbor, MI 48105 
 Phone: 734-769-8010 
 Fax: 734-769-0109 
 Contact: Bruce Bartley, Project Manager 
 Email: bartley@nsf.org 
 
1.3.6 EPA Responsibilities 
 
The EPA through its Office of Research and Development has financially supported and collaborated 
with NSF under Cooperative Agreement No. R-82833301.  This verification effort was supported by 
the Drinking Water Systems Center operating under the ETV Program.  This document has been peer 
reviewed and reviewed by NSF and EPA and recommended for public release.  The specific 
responsibilities of EPA were to: 
 
• Initiate the ETV program. 
• Provide significant project funding. 
• Review PSTPs and final reports. 
 
1.4 Verification Testing Site 
 
The verification testing was conducted at the City of San Diego’s Aqua 2000 Research Center at the 
Otay Water Treatment Plant (OWTP) at 1500 Wueste Road in Chula Vista, California.  The site 
provided sufficient water supply, electrical power, pipelines and drainage.  An operations trailer was 
provided that included office space and on-site laboratory facilities.  The UV manufacturer provided the 
UV equipment required for the verification testing.  
 
Below is a list of the facilities and equipment that were available at the pilot site. 
 
Structural 
• Enclosures appropriate to the NEMA rating of the unit. 
• Potable water connections. 
• Chemical containment area. 
• Full electrical supply. 
• Chemical feed systems used during MS2 seedings. 
• Chemical safety shower and eyewash. 
• Operations trailer with office space and on-site laboratory facilities. 
 
Onsite Analytical Equipment 
• Hach Pocket Colorimeter for chlorine analysis 



 

5 

• Hach 2100P Turbidimeter 
• Accumet AR15 pH meter  
• Reference sensor supplied by manufacturer 
• NIST certified immersion thermometer manufactured by ERTCO 
 
1.4.1 Source Water 
 
Particles and dissolved contaminants can interfere with UV light transmission and reduce inactivation 
efficiency.  The NSF protocol is therefore applicable to the use of UV technology for treating high 
quality water (<5 NTU turbidity and >80% transmittance at 1 cm) sources including treated surface 
water supplies of consistent high quality.  The feedwater for the UV testing was full-scale plant effluent 
water from the OWTP.  OWTP is a conventional water treatment plant with a design capacity of 40 
MGD.  The plant operates at an average flow rate of 30 MGD.  The plant draws water from two 
sources: Otay Lake and the County Water Authority Aqueduct.  The blend ratio can vary throughout 
the year based on demand and CWA water credits granted to the OWTP.  The feed water of the plant 
is dosed with potassium permanganate which serves as a pre-oxidant when necessary for taste and 
odor control.  The water is then dosed with ferric chloride and cationic polymer at the rapid mix, and 
passed through flocculation basins to a sedimentation basin. The sedimentation basin effluent is dosed 
again with cationic polymer to act as a filter aid, and chlorinated.  The water is then filtered through sand 
and anthracite filter beds, and then ammonium hydroxide and chlorine are added for chloramine 
formation, and the pH is adjusted to 8 with caustic for corrosion control.  Feed water for the UV unit 
was plant effluent water, obtained directly after the filters and following the addition of ammonium 
hydroxide and chlorine to achieve a combined chlorine residual of 2.5 mg/L.  During MS2-virus 
seedings, sodium metabisulfite was added ahead of the UV system to quench residual combined 
chlorine. 
 
Figure 1-2 illustrates UV system feed water (Otay Filtration treatment plant effluent water) quality for 
the period of November 14, 2001 through December 3, 2001.  This time period incorporates the Task 
1 Verification Testing Runs and the Routine Equipment Operations period. The stable quality of the 
water is apparent in all parameters illustrated in the figure.  Total hardness ranged from 212 to 259 mg/L 
as CaCO3, alkalinity ranged from 111 to 137 mg/L as CaCO3 and calcium hardness ranged from 150 
to 203 mg/L as CaCO3.  The hardness levels are quite high, with relatively high alkalinity as well.  The 
UV-254 absorbance varied over a wide range from 0.042 cm-1 to 0.068 cm-1 corresponding to UV-
254 transmittance values between 85.5% and 90.8%.  The TOC ranged from 2.28 to 4.56 mg/L.  The 
variance in UV-254 absorbance and TOC observed during the ETV testing period is due to increases 
and decreases in the blend ratio of Otay Lake water and CWA water used as feed water for OWTP.  
 
1.4.2 Pilot Effluent Discharge 
 
All of the UV unit effluent was directed to the plant washwater recovery basin and returned to Otay 
Lake. UV effluent water was chlorinated and dechlorinated before discharge into Otay Lake during 
MS2 virus seeding tasks. 
 



 

6 

 
Chapter 2 

Equipment Description and Operating Processes 
 

 
The Atlantic Ultraviolet Megatron family of disinfection systems are reactors with low-pressure UV 
lamps housed in 20 mm × 22 mm quartz sleeves.  Lamps are set parallel to the flow of the water and 
are 64-in in length.  The Megatron Model M250 has a modular design consisting of the disinfection 
chamber and the electronic control enclosure.  The Megatron Model M250 has a 12-in diameter 
stainless steel chamber and the complete unit has dimensions of 101-in length, 21-in width, and 26-in 
height.  Water enters the chamber and flows into the space between the quartz sleeves and chamber 
wall.  The inlet and outlet of the chamber consist of 4-in lap joint flange (150#).  The chamber contains 
nineteen (19) G64T5L lamps stacked in a configuration of 3 lamps per wiper assembly.  Lamps are 
1.5-in apart.  Each lamp has one power setting (100% lamp output), with a lamp wattage of 65 W.  
Figure 2-1 is a cross-section of the chamber showing the lamp configuration. 
 
The equipment that was tested in the ETV is the Atlantic Ultraviolet Megatron Model M250, depicted 
in Figure 2-2.  The unit utilizes low-pressure lamps that produce ultraviolet wavelengths that inactivate 
microorganisms.  Approximately 95% of the ultraviolet energy emitted from the lamps is at the mercury 
resonance line of 254 nanometers. The Megatron Model M250 system is designed to disinfect 
waterborne microorganisms including viruses, bacteria, and protozoa.  Resistant waterborne pathogens 
such as rotovirus undergo extensive inactivation at doses of 40 mJ/cm2, the current dose cited for use 
of UV in municipal water applications (Modifi et al., 2001; Cotton, et al., 2001). 
 
A schematic diagram of plan and profile views of the Megatron Model M250 system process is shown 
in Figure 2-3.  The Megatron Model M250 inactivation reactor is 12-inches in diameter and 
approximately 60-inches in length with axial inlet and outlet. The Megatron unit incorporates a UV 
Guardian Monitor within its enclosure.  The UV Monitor visually indicates the level of UV energy that 
is measured by the UV irradiance sensor once it penetrates the quartz sleeve and the water within the 
disinfection chamber.  Reduction of UV levels may be caused by 1) fouling of quartz sleeves, 2) 
decrease in ultraviolet transmission through the water, and 3) decrease in lamp output due to age.  The 
UV Monitor has two operating modes identified as “Factory Preset” and “User Adjust”.  The UV 
irradiance displayed in the former mode is based on a factory calibration using a digital radiometer 
under laboratory conditions.  When operated in the latter mode, the UV irradiance displayed by the 
UV Monitor directly corresponds to the UV irradiance, but at a user assigned value.  The UV 
irradiance sensor is connected to one of the nineteen lamps (Lamp No. 2) to monitor fouling of the 
quartz sleeve and changes in water quality affecting system performance.  It is assumed that all lamps 
are equivalent in terms of fouling and UV output.  The UV sensor is housed within a protective sensor 
probe.  The sensor probe is equipped with a UV transmitting quartz window.  The sensor generates an 
electrical signal based on the amount of UV light that penetrates the quartz window.  This signal is then 
sent to the UV Monitor, which displays the corresponding value of the UV irradiance.  An additional 
sensor was provided and manufactured by the Atlantic Corporation to verify the performance of the 



 

7 

installed sensors and provide a cross-check for the vendor-calibrated-sensor.  Both sensors have been 
factory-tested to read within 5% of each other. 
 
The Megatron Model M250 is designed to treat water at flow rates ranging from 335 gpm to 560 
gpm.  The nineteen low-pressure UV lamps have a total lamp power of 1235 W (at 65 W per lamp). 
The maximum system pressure is 125 psi (8.3 bar). 
 
The Megatron M250 unit employs an automatic wiper cleaning mechanism for each lamp in the 
reactor.  The wiper mechanism physically removes deposits from the quartz sleeve surrounding each 
lamp.  The cleaning system consists of pneumatic cylinders operated by an air compressor.  Each 
pneumatic cylinder cleans three lamps.  A patented Teflon wiper blade is fitted around each quartz 
sleeve and all wipers are driven along the length of the sleeve at the same time by compressed air.  This 
cleaning system operates on-line while the UV reactor is in operation (providing disinfection).  The 
cleaning system is set to operate at a fixed time interval by programming the wiper controller located on 
the panel.  
 
2.1 Description of the Treatment Train and Unit Processes 

 
The treatment train that was tested included the following: 
 
• Feed pump. 
• Chemical feed pump (metabisulfite addition for chloramine residual). 
• Magmeter type flowmeter with flow totalizer. 
• Virus injection port. 
• UV influent sample port. 
• Influent pressure gauge. 
• Influent temperature gauge. 
• Differential pressure gauge. 